

# CERTIFICATE OF TENSILE TEST & EXAMINATION

THIS CERTIFICATE CONFIRMS THAT THE PRODUCT MENTIONED HAS BEEN TESTED ACCORDING TO THE APPROPRIATE AUSTRALIAN STANDARD AND THE RESULTS ARE DEEMED TO BE ACCURATE AT THE TIME OF TESTING. (THIS REPORT MAY NOT BE REPRODUCED EXCEPT IN FULL)

<b>PRODUCT &amp; DESCRIPTION</b>	Shackle Grade 'S' Bow Screw				
<b>DATE TESTED</b>	10/3/2021	<b>CERTIFICATE NUMBER</b>	AS2741-20378		
<b>MANUFACTURER</b>	CNQDQD	<b>ORDER NUMBER</b>	20378		
<b>SUPPLIER</b>	AUSTLIFT	<b>PART NUMBER</b>	503010		
<b>NOMINAL SIZE</b>	10MM	<b>BATCH NUMBER</b>	AL1220		
<b>QUALITY/GRADE</b>	Grade S	<b>SURFACE FINISH</b>	Hot Dipped Galvanised		
<b>TO STANDARD</b>	AS2741	<b>LIFTING CAPACITY (kg)</b>	1000		
<b>MINIMUM BREAK STRENGTH (kN)</b>	58.9	<b>MARKINGS</b>	AL	10MM	1220 WLL1.0T G60
<b>QUANTITY TESTED</b>	50	<b>BATCH QUANTITY</b>	20000		

	<b>REQUIRED (kN)</b>	<b>ACTUAL TEST (kN)</b>	<b>PASS/FAIL</b>
<b>PROOF TEST</b>	19.7	19.7	PASS
<b>MINIMUM BREAK TEST</b>	58.9	59	PASS
<b>AVERAGE HARDNESS</b>	<b>BODY: 25HRC</b>	<b>PIN: 32HRC</b>	PASS



**TESTING OFFICER:**

**SHANG WANG**

**AUTHORISED SIGNATURE:**

**Note**

This Test Certificate issued by Australian Lifting Centre Pty Ltd, was conducted in accordance to relevant Australian standards together with Standard Operating Procedures and performed by a competent person at time of test.

Where Proof Tests on products carried out by Australian Lifting Centre Pty Ltd which are not their manufacturer are not responsible for the final integrity of the product mentioned therefore tests and visual inspections conducted by us does not identify any short comings in design and manufacture.



**NSW Head Office**

📍 43 Frank Street  
Wetherill Park, NSW 2164  
☎ 02 9757 2277

**WA Office**

📍 42 Mulgool Road  
Malaga, WA 6090  
☎ 08 9248 6674

**QLD Office**

📍 7 Durbell Street  
Acacia Ridge, QLD 4110  
☎ 07 3272 0777

**VIC Office**

📍 47 Technology Drive  
Sunshine West, VIC 3020  
☎ 03 9314 5525